(23’ T " +9vQl "POD -~ 6102/60/E 1 "ASYH - ATVLI Ul pajuud - ebueyd o) pelelgns aie meq [EAULR) - DULEILS ORIS IOUATOD &
o - oy N./M ISeW apIs Uiz-¢ | WWDG SE QD) 1sew bununopyy gy =
| e m" Qv Gbools ( xaudde) 1Biam N Y ATV D—E—m @
ol Ul |6 ‘WW 00EZ snipes buiuing ;
7 . PUYQ ZH eRSL N Vi ; -

02 Uu9og w9l @ 1212WeIp 1uawa|j
IJW# rz ul 08 ‘ww 0z0<Z wbuay Juawsia “xew
4 oz UNE'l @ ‘ww gg @/ uIgs| ‘WWOE0y | 1aaweigyibual wioog
CL02oy o SELAS WO HM'S Ul X85 [X08 ‘Ww 00 | XOE0HX0Z20Z ( xoidde) suocisuawnq
INOESIY WM'S TVOIdAL A9 MG QIPLNS PUIM
W/IWE L Yuni0zZ | / Y/wiost & N 881 | aduelsisay /7 peo puim

res e o = SoF3 SS2JqQ pawouy)) ‘|991s paeld duly
JPwez 12qqnt Wad3 wniuiwny S|eualew
ejeq jelueydran
9[EWO-4HI) JODOUUOD
2.0€ ® (MD) snem 09€ JAAMOY XeW
'l > bay sa1 © IMS
ZHIN 01 < [9715 ams ® wpmpueg
iGP SOl -Pgp +'8 r uiec)
exdAigp ol 2 oneJ Yoeg 0} Ui
|EIUOZLIOH Jeaun UoNPZLR|Od
olS = 8P £- ® UIpMwesq (oueid-3] uoneipey
o84 =GP £- ® YIpmweaq (auejd-H) uonepey
U 0s [ acuepadw
ZHN 88 - 8/ abuey Aouanbaig
PUUSIUY IDBA SIUDWSI3 S Y 26 0 2dA|

£L0-Z0-3 ogd

PUDG-PiW |0 N33LIVd NOLUVIOVY TVOIdAL €IEA 1821139313

7 '10d

880VS :9p02 19p10-3y

16698  yibiop

[99)S pojeld ouiZ 's[eua)epy
Jayosemield 9\ 8

Jaysem Jamolis) o\

Inu jeuobexaH 9
HOG-N SZIX9W
Jayosem jel4 s\

. Jaysem Jomolts) g

Inu jeuobexaH g

10G-N 00ZX8W
19%0eIq |99)S AS/AS
uonduasaq

Is1] sped joyoeiq AS/AS

| TIN|T|T|( 9| T|0|®

2
o

L 19)yoe1q bununoy As/as

PULBJUY IBRA SJUSWID G UONEIS 3seq ZHIN 88-8/ JHA

S8/ AS

(_SNOLIONYULSNI ODNLLNNOW )




(MOUNTING INSTRUCTIONS |

£ N
Antenna elements disposition
2020 mm
P REFLECTOR 86,6 in v_
X ¢ o D ——
el PR B o) b
Elw ———
0= _A 980mm
oy by DRIVEN - i alilidse e e 38,6in
i @ 9 @ R oo
el c SRR Y | s e B Sl .
g3 [820mm |
&S f*DIRECTOR . dlll s oo v 32,3in "
X L | m 5 » g
o e 4t e i A T D SR T m -M-v
s O |ns
- ! =
£ c T.Z Omm | 2= |
ol "27,95in" |
8. . s Ul
2° DIRECTOR
m iz |  amee— ] (7] [ S——— . | e
£ Pt 1 s |
g = . = |
oo | 680mm |
e ' 26,77in "
3 3 DIRECTOR: - Nillsles . ' e
y s | v Cm— Y
Pict. 1
\_ y,

Mounting needed tools:

n. 1 tape rules (meter)
n. 1 10mm open key
n. 1 13mm open key

REMARK: use a good coax cable like RG-8 or RG-213 as
short as possible to get the best performance and we
recommend to mount your antenna as far as possible from
metall roofs, walls, power lines and other antennas.

@ m—n—o HI-QUALITY ANTENNAS MADE IN [TALY

antennae

r .o T Tt T FR TN -H "IN~ 1 ﬂsgdi‘!idl.—%

(MOUNTING INSTRUCTIONS )

ﬂ

1) Measure the length of the
aluminium elements by means of
a meter and install them in the
element support of the boom
according to the picture 1.

2) Insert (without looking) the
tuning element on the DRIVEN

(@216mm tube) and fix all the
| tubes with the supplied hex
socket screws and key.

3) Placethe PVCcapattheend
ofthe tubes.

L

Elements mounting

&

Hex.socket
set screw

\ Tuning

3mm hex.key element

1) Fix (without locking) the flat
end side of the gamma-match by
using the supplied nut and
washers.

2) Insert the opposite side ( D8 )
of gamma match in the tuning
element and fix it at 241mm -
9,5in by means of the enclosed
hardware.

3) Check that the last part of your

gamma match (28mm) is
correctly positioned at 164mm -
6,45in and fixit with hardware.

4) Lock the nut on the flat end of
the gamma match and mount the
PVC cap.

Be careful to check that ALL
parts are well locked.

Hardware parts list
Q.ty | Descnption
M6x6 Hexagon socket sel screw
3mm Hexagonal Key

@ 8 mm PVC cap
M6 Flat washer
M6 Grower washer
M6 Hexagonal nut
Tuning element

e d NN

3mm hex.key

Hex.socket

Re-order code: SA090

\

Gamma Match Mounting

Tuning
element

set screw

Flat end side

@ 8 mm end size

241 mm
9,5iIn

164 mm
6,45 in

@ m—nn:_om HI-QUALITY ANTENNAS MADE IN [TALY

10464




